eﬁww“””“‘/
PARTSILIST

ELS642D




H X
CONTENTS

FIG 1 xvYy ENGINE #HVVUYV 1
FIG 2 xTvYv ENGINE 0OC62 , 2
FIG 3 F¥vYyw ELECTRIC #HvYVv 3
FIG 4 ¥vY7 ELECTRIC 0C62 w4
FIG 5 AYVAALZ7V—AL&TVIVHN— FRAME&COVER 5.
FIG 6 7OR5Y%7h&3Ivy¥ay PROPELLER&TRANSMI SSION... 6
FIG 7 XTI¥Y¥YZ SHAFT . 7
FIG 8 Z75wFL/)3— LEVER 8
FIG 9 7V—*%1/)8— LEVER 9
FIG 10 FxzvYpN— LEVER 10
FIG 11 F¥7mvyZp)— LEVER _— 11
FIG 12 NYEF)V HANDLE 12
FIG 13 =414&RK7 WAGON&GATE (E#HH) 13~14
FIG 14 ZAFYVA=X14 WAGON 15~16
FIG 15 Ry y—Y HYD. PUMP 17
FIG 16 ¥—Z MARK 18

FIG 17 7YZ2kvr» ACCESSORIES 19

ELS642D



FIG

v

v

ENGINE

AV

BOYRFEL70AY#

14

16
\
P

B—_g A I REENTS
B | Z7HZENY %
ClIVvEeveNFY
D |3y tEiYE
E | ATYFLNFV
F | A7%%ENYH
R o E e W& A K EH Q ty B i &
NO Part NO Part Name A B C D E F Description Remarks
1 34150001000 | =>J> ENGINE 1 GH170 GCL-Y.
1 34150002000 | =2V ENGINE 1 GH170 GCL-8Y
1 34180051000 | zvIv ENGINE 1 GM181LN-203
1 34180052000 | =>J> ENGINE 1 GM181LE-204
1 34200001000 | x>¥y ENGINE 1 FE170t4y
1 34200003000 | =vJ> ENGINE 1 | FE17007%
2 34080004000 | %44 PLATE 2 | 2
3 K814 0108 040 | FaNMb BOLT 4 | 4 M8 X 40
3 | K8140108 035 | FaNMb BOLT 4 | 4 4 | 4 | M8x35
4 03500140 822 | PW WASHER 4 [ 4 4|44 4| 4 |8x22x16
5 F3010108 000 | F¥wh NUT 4 141 4]4 |44 mMs
6 03500140818 { PW WASHER 2 |2 12| 2] 2] 2 |8x18x16
7 3408 0005 000 | =>IF—y PULLEY 1 1 1 1 1 1
8 32050011000 | ~)VRARYIS— STOPPER 2 |22 |2]2]2|8
9 | K1100108 016 | FaRLH BOLT 2 | 212 | 2|22 ]|MXxi6e
10 | 083500140822 | PW WASHER 2 | 212|222 |8x22x1e
11 0852 1300033 | VXJILb V—-BELT 2 | 2|2 |2|2]|2|sB33
12 | 0851 0000 036 | VX h V—BELT 1 1 A36
12 | 0851 0000 034 | VAL b V—BELT 1 1 A34
12 | 0851 0000 035 | VX)L b V—-BELT 1 1 | A35
13 | 34200005 000 | F—MSA4F TAIL PIPE 1
14 34200006 000 | ¥rv 7/ CAP 1
15 | 34200007 000 | AFY> SPRING 1
16 | 0432 2104 008 | #vELRY SCREW 3 | Maxs
17 | 3418 0091 000 | Ay bV /S—~ASSY | LEVER ASSY 1 1 1 1 1 1
18 35310101000 | Ay pNVLIS— LEVER 1 1 1 1 1 1
19 | 32050107 000 | ABY bAoA ¥— WIRE 1 1 1 1 1 1 | WG014024
20 | 32050109000 | $3—r74¥— WIRE 1 1 1 1 1 1 | WG053023-02
21 H204 0106 016 | #ARB BOLT 2 |2 1212 ]| 2|2 Mexie
22 | 3407 0101 000 | R—AHYHYx BRACKET 2 {2 | 212]|2]|z2
23 [ 32050204 000 | Ky >Ih INSULATOR | 4 | 4 | 4 |4 | 4 | 4 | EA005
24 | 03500140822 | PW WASHER 4 |4 | 4| 4| 44 |8x22%X16
25 | F301 0108 000 | F¥vh NUT g8 | 8| 8|8 |18 |8 |wms
26 | 3408 0102 000 | E¥ITR—R BASE 221212122
27 | 3407 0104000 | PUWYHHEILL BOLT 4 |4 | 4|44 |4a]|a
28 | 03500141 022 | PW WASHER 4 |4 14|44l aial1ox22xts
28 | F301 0110000 | Fyvh NUT 4 {44 4a]|4]4a]|mMmo
ELS642D -1-

971101



FIG 2 ooV

ENGINE O0OC62

T~

P-ELIBIZ0-FIGO2Z-P

ELS642D

R W0 s E S WA M & B B~ L
NO Part NO Part Name Q ty Description Remarks
1 34200051000 oIV ENGINE 1 0cCe62

2 K814 0110040 FARN b BOLT 4 M10X40

3 03500141022 PW WASHER 8 10X22X1.6
4 F301 0110000 F+wb NUT 4 M10

5 34100006 000 yIvI—=Y PULLEY 1

6 3611 0008000 VP A B W IS— STOPPER 1 A

7 36100101000 NIVR AN wIs— STOPPER 1

8 K1100108016 FH)Lb BOLT 2 M8X16

9 03500140822 PW WASHER 2 8X22X1.6
10 08521300031 VALK V—BELT 2 SB31

11 0851 0000039 VAL B V—BELT 1 A39

12 34150021000 IFRV—=ARNRL T EX-PIPE 1

13 34200053000 F—31 7 TAIL PIPE 1

14 3308 2114000 B—ANV KR CLIP 1 ABA19-28
15 34150027000 F1 78— COVER 1

16 3707 0005000 Ry dh INSULATOR 4 KQ0136 FLH
17 03500160 828 PW WASHER 8 8X28X3.2
18 F301 0108000 Fdv b NUT 8 M8

19 34200151000 IYTI v R—R BASE 1

20 00502108083 25y CLAMP 1

21 35310101000 ARy VLV IS—ASSY LEVER ASSY 1

22 3531 0101000 Ay bV L IR— LEVER 1

23 32050107000 A0y PO A ¥ — WIRE 1 WG014024
24 H204 0106 016 AHAAB BOLT 2 M6X16

25 32050108000 Fa—rJ7A4v— WIRE 1 WG053024 IVIVVANY S
26 34200091000 TS5 v b BRACKET 1

27 K1100108018s8 FiR)V b BOLT 2 M8X16

28 34200095000 JL—k PLATE 1

29 A1000106 020 AN BOLT 1 M6 X 20

30 03500130613 PW WASHER 2 6X13X%X1.0
31 A3500106 002 Udv b U—NUT 1 M6

32 37050116 000 MXERA SCREW 1

-2-

971101



FIG 3 F»Yvw ELECTRIC #VVyy

2] A |GHI1T70tvN}Y
~NO0. 5331160 B|GM181. FE170tN}Y
C|GH170¥WY*
D |{GMI181tlv* freLserzoTIO0aTE
E|FE170®)lY%
Ay 0 %ES BaAH fEH Q ty B~ %
NO Part NO Part Name | A| B | C |D|E Description Remarks
1 34070501000 | NwFY— BATTERY 1 1] 1 | 26A19R
2 34150501001 | yr&4 BRACKET 1111
3 03500140818 | PW WASHER 2 | 2 | 2 |8X18X1.6
4 | F3010108000 | FFvh NUT 2 | 2| 2 |M8
5 34070506 000 | AFvF1&k¥%¥3y | PLATE 1 111
6 37053904000 | bUYFEIVb BOLT 2 | 2 | 2 | ¢6X175
7 03500140618 | PW WASHER 2 | 2 | 2 | 6X18X1.6
8 1 A3300100600 | Favrtwvh NUT 2 1212 |Ms
9 [ 09807150900 | Y5Ra—FK WIRE 1 1] 1 |I=900
10 | 34150055 000 | Y—REYV WIRE 2 12| 2 |I=350
11 35220238100 | ¥v724} BOLT 2 | 2 | 2 | M8X25
12 1 34200203000 | MRXR HARNESS 1
12 1 34200205000 | " %A HARNESS 1
12 {1 34200206 000 | M—%A HARNESS 1
13 [ 34070521 000 | ¥A SHIM 1
14 | 34200207 001 | M—%RA HARNESS 1 [1 NO. 6331161~
14 | 34200207 000 | NM%RA HARNESS 111 ~NO. 5331160
14 1 34200209000 | N"—%XR HARNESS 111 1
15 | 3706 0512 000 | 7—AEV WIRE 111
16 | 35133131000 | 75SAFwINVER CLAMP 10072858000
17 1 34200211000 | A hASSY LIGHT 1)1
17 | 34200216 000 | 51 MNASSY LIGHT 1 [1 1
18 | K1100108 016 | FiRVh BOLT 2 |2 | 2] 2] 2 | M8X16
19 | F301 0108 000 | FFwh NUT 2 2|22 ]2 ]|M8
20 { 34070215000 | SAbAALVF SWITCH 1 1 1141 1 | B153930
21 34200221000 | AMYTRLYF SWITCH 111 NO, 6331161~
21 32050102000 | =vIvFIYK&Y | BUTTON 111 1716A ~NO. 5331160
22 | F3010108 000 | FFvb NUT 1]1 M8 NO. 5331161~
23 | K704 0106 030 | FENb BOLT 1 | M6x30 V¥al—&—H
24 | F3000106 000 | F+vh NUT 1 | M6 V¥alL—4—H
ELS642D -3-

96 07 03




FIG 4

SFvyY®m ELECTRIC 0OC62

12

P-EL3642-F1004—P

R I e & & 3 B W&
NO Part NO Part Name Q ty Description Remarks
1 37053901000 | NwFy— BATTERY 1 36B20R
2 34200301000 | wx&¥« BRACKET 1
3 03500140818 | PW WASHER 2 8X18X1.6
4 F3010108000 | FFwh NUT 2 ms
5 | 834200307000 | 7L—F PLATE 1
6 37053904000 | bUYFENLD BOLT 2 $6X175
7 03500140618 | PW WASHER 2 6X18X1.6
8 | A3300100600 | FayFwh NUT 2 M6
9 098072000901 | 5xa—k WIRE 1 1=900
10 | 36430217 000 | ¥4+ ARI—FR WIRE 1
11 35220231000 | vf+Ra—R WIRE 1
12 | 35220238 100 | &av7aA b BOLT 2 M8X 25
13 | 34200311000 | N—%X HARNESS 1
14 | 34150522001 | ea—I Yo FUSE 1
15 F3010108 000 FFrv b NUT 1 M8
16 | 351331831000 | F5AFWINVE CLAMP 1 10072858000
17 | 34200209 000 | N"—%ZA HARNESS 1
18 | 34200216 000 | 541 NASSY LIGHT 1
19 | K1100108 016 | FERNMK BOLT 2 M8X16
20 | F301 0108000 | F¥vb NUT 2 M8
21 34070215000 | 54 bAAYVF SWITCH 1 B15930
ELS642D -4-

9607 03



FIG 5 ARYVAALTV—LIVIVHIN—

P-tLBeez0-r 1005

FRAME&COVER

~NO. 5331160
14

AL AVIY
B | Fa4—¥Nn

R BaES BHHH HHEQ ty B~ i
NO Part NO Part Name A B Description Remarks
T A 2 S A A T S N A it ML =) —F-RAME— — —t NOT5 331101
ot} 0-0- 1S F— PR 3 1 NOT—5551+160
2 3508 1057 000 | ATdA GROMMET BB 1 P-1

3 36111171000 | HsTTh GROMMET 1 1 P-2

4 36064024000 { RuArTa RUBBER 2 2 BSIE ¢8.5

5 A6500100600 | ZVA=wT N NIPPLE 1 ] M6

6 34081045000 | =4145vAhRIYEY | ROD 1 1

7 03500151222 | PW WASHER 1 1 12X22X2.3

8 | A3510112002 | UFvh U-NUT 1 1 Mi2

9 34201101000 | ZoIVhN— COVER 1

10 34211109000 | 775 BACKREST 1

11 | K1100108016 { FfVh BOLT 4 M8X 16

12 03500140818 [ PW WASHER,PLAIN 2 8X18X1.6

13 F3010108000 | Fvh NUT 4 M8 :

14 34201108001 [ 7v¥uhn— COVER 1 NO, 5331161~
14 34201108000 | 7v¥vhn-— COVER 1 ~NQO, 5331160
14 34201108000 | 7v¥vhn— COVER 1

15 K1100108016 | FARNMb BOLT 2 2 M8X16

16 34201201000 | =oIvhNn— COVER 1

17 34201214000 I/‘-—?’f:]* SPONGE 1

ELS642D -5-

97 09 01




FIG 6

TuRITx 7 & Ivyvars
PROPELLERSHAFT & TRANSMISSION

2 hs] MBS B TE2E a0 EEY pi) <t # A 5 &
NO. PART NO. PART NAME Q'ty | DESCRIPTIONJFROM ~ UP TO SERIAL NO REMARKS
1 | 3407 2001 010 |7°AA°FY%TRA SHAFT propeller 1
2 | 3407 2006 000 |7"—Y)— PULLEY 1 |145-20B2-01
3 | 0571 0005 028 |¥— KEY 1 |5x5x28
4 | K710 0108 016 |F&' L+ BOLT 1 |[M8x16
5 | 0350 0160 828 |PW WASHER,PLAIN 1 |8x28x%x3.2
6 | 3407 2007 000 |Fa7hoy 94450 BRACKET 1
7 ] 0750 0560 054 |A' 7YYLy BEARING 1 |6005DDU
8 | 0750 0562 044 |AN'7YUy" BEARING 1 |6204DDU
9 | 0741 0004 700 |CYvy” RING 2 |Ha7
10 | K110 0108 016 |Fil"ILb BOLT 3 |mM8x16
11 | 3420 2014 000 |hn'— COVER 1
12 | 0350 0140 818 |PW WASHER,PLAIN 2 |8x18x1.6
13 | K110 0108 016 JF#" L BOLT 2 |m8x16
14 | F301 0108 000 |F¥vh NUT 1 |M8
15 | 7201 000A 001 |3yyay TRANSMISSION 1 |CT10A vvaviRS R
16 | 7201 4101 000 |7'L—%7°L—FR PLATE 1
17 | 7201 4102 000 |7'L—%7°'L—bL PLATE 1
19 | 7201 9901 000 |va—+tyb SHOE SET 2
20 | F301 0108 000 |FFvh NUT 8 |ms
21 | 3420 2111 000 |7'L—%F L DRUM 2 JAFA
22 | A311 0101 620 |¥+¥yRILFYb NUT 2 |mi1e
23 ] 0350 0171 640 |PW WASHER,PLAIN 2 |16x40%x45
24 ] 0520 0140 032 |7t PIN,SPLIT 2 |40x32
25 | A114 0110 140 |&" Vb BOLT 1 |[M10x 140
ELS642D —6— 11/09/21




FIG 6

TuRITx 7 & Ivyvars
PROPELLERSHAFT & TRANSMISSION

R BaES BB % R & £ i st A S 5 =
NO. PART NO. PART NAME Q’ty | DESCRIPTION|FrROM ~ upP TO SERIAL NO] REMARKS
26 | 0350 0151 026 |PW WASHER,PLAIN 2 |10x26x%x2.3

27 | F301 0110 000 |F}vk NUT 1 |M10

28 | 3407 2101 000 JUuk L+ U-BOLT 2

29 | 0350 0141 022 |PW WASHER,PLAIN| 4 |10X22X1.6

30 | A301 0110 001 | Fvk NUT 4 |M10

31 | A301 0110 003 | vt NUT 4 |M10 3%&

50 | 7201 4108 011 |7'L—FFF L4 DRAM 2 27 VA

ELS642D —7— 11/09/21




FIG 7 ~xTi¥Y7 FRONT AXLE
P-E$643-F 1G07-P 21

S hen 0 il 44 TR E % | 7Y Pl W M B B &
NO. PART NO. PART NAME | Q ty |DESCRIPTION|FROM ~ UP TO SERIAL No.| REMARKS

1 3420 2201 000 |[wxs+vTs SHAFT 1

2 A650 0100 600 |YYR=vFIL NIPPLE 2 Ime

3 3420 2218 000 | 754wk BRACKET 1

4 K710 0110 025 |F7R)Lk BOLT 4 |IMi10x25

5 0350 0161 040 |PwW WASHER PLAIN 4 |10x40x3.2

6 F301 0110 000 |F#+vk NUT 4 Imi0

7 A544 0710 035 |F+vvTRHY 21— BOLT 2 |M10x35

8 A301 0110 003 |+wk NUT 2 |M10 33&

9 A650 0100 600 |5 —R=wF L NIPPLE,GREASE 1 Ime

10 | 0350 0130 613 |PwW WASHER PLAIN 1 |6x13%x1.0

11 3407 2221 000 |4ohoy SHAFT 1

12 | 0350 0161 240 |pw WASHER PLAIN 1 |2x40x3.2

13 | A311 0101 221 |FvvR)LF vk NUT 1 Im12

14 | 0520 0132 025 |7UEY PIN,SPLIT 1 |32x25

15 | 3413 2125 000 |RF7)o5Fv5)L KNUCKLE 2

16 [ 0770 0030 204 [7—/30—5~71>%  |BEARING 2 |30204

17 | 0750 0060 042 |~R7yo %5 BEARING 2 |6004z7

18 | 3420 2231 000 |FvH)IL7—LR ARM 1

19 | 3420 2234 000 |F+v4IL7—LL ARM 1

20 | 0350 0161 430 |pw WASHER PLAIN 2 |14x30%3.2

21 A350 0114 001 Jurwk U-NUT 2 Imi4

22 | 34202237 000 |[Zzork/NJ FRONT HUB 2

23 | 3407 2236 000 |/\NTH5— HUB COLLA 2

24 | 0750 0562 054 |~7y 45 BEARING 2 |6205DDU

25 | 0750 0562 044 |R7y 45 BEARING 2 |6204DDU

26 | 0350 0171 440 |pw WASHER PLAIN 2 |14x40%x45

27 | A350 0114 001 Jurwhk U-NUT 2 Imi4

ELS642D —8— 11/09/21




FIG 8

4% TIRE

S kA 0 i 44 R B $ | R Sl O i &
NO. PART NO. PART NAME | Q ty [DESCRIPTION|FROM ~ UP TO SERTAL No.| REMARKS
1 3420 2301 000 |44% ASSY TIRE ASSY 2 |HC 4.00-8 4PR
1-1 | 3407 2302 000 [44% TIRE 2 |HC 4.00-8 4PR
1-2 | 3407 2408 000 |F1-7 TUBE 2 |4.00-8 EH!
1-2 | 3407 2303 000 |[F2-7 TUBE 2 |4.00-8 LE!
1-5 1 A110 0108 016 |& b BOLT 8 |M8x16
1-6 | H301 0108 001 |[SFvk NUT 8 [ms
1-7 | 3407 9902 000 [k4IASSY WHEEL ASSY 2
2 F114 0112 020 |tLZA BOLT 8 |M12x20
3 3420 2401 000 |74F44¥ASSYR [TIRE 1 |[17%8.00-8 4PR
3-1 | 3407 6002 900 |44+ TIRE 1 |[17%8.00-8 4PR
3-2 | 3714 2204 000 |nL7° VALVE 1 |TR413
3-3 | 3420 2402 000 [k4IASSY WHEEL 1
3-6 | 5310 2302 000 [ny%v SEAL 1
3-7 | A110 0108 016 &' Wk BOLT 6 |M8x16
3-8 | H301 0108 001 [S#vb NUT 6 |M8
4 3420 2405 000 |74F44¥ASSYL |[TIRE 1 [17%8.00-8 4PR
4-1 | 3407 6002 900 |44¥ TIRE 1 [17%8.00-8 4PR
4-2 | 3714 2204 000 (w7 VALVE 1 |TR413
4-3 | 3420 2402 000 [&4LASSY WHEEL 1
4-6 | 5310 2302 000 [ny%v SEAL 1
4-7 | A110 0108 016 [&' WLk BOLT 6 |[M8x16
4-8 | H301 0108 001 |[S+vk NUT 6 |M8
5 F114 0112 030 |tLZA BOLT 8 [M12x30
6 3407 6004 000 |[72-7 TUBE 2 |17%8.00-8 177y
ELS642D —8—2 11/09/21




FIG 8 J77vFUL)N—

P—ELSG642-FI1GO8—P

LEVER

R BRES 2R i) % B M %
NO Part NO Part Name Q ty Description Remarks
1 | 34253001000 | #75uFL/s5— LEVER 1 NO. 5331266~
1 | 34183005000 | 75vFLss5— LEVER 1 ~NO. 5331265
2 [ 06910012250 | ZYw7 GRIP 1 &

3 34073011000 | PUYHEY PIN 1

4 | 07400001300 | CU RING 2 513

5 | 34073012000 | 25yFL8—7—4 | ARM 1

6 | 05620106016 | EI7HTEY P I N clevis 1 $6X16

7 | 03500130613 | PW WASHER 2 6X13X1.0

8 | 05230106000 | AFyF¥Y SNAPPIN 2 065

9 | 34073015000 | y1¥— WIRE 1 wGo33057-01(8) | VYR

10 | 36163027000 | A7V SPRING 1 #95

11 | 34153015000 | Fvyavy—A ARM 1 '

12 | 361138211000 | Fyvavs—y PULLEY 1 TyMdE

13 | 03500151326 | PW WASHER 1 13X26%2.3

14 | 05200125025 | 7YEY P I N split 1 2.5X25

15 | 34203021000 | Z25yFR4N PEDAL 1

16 | 34203026000 | REVAYE RUBBER 1

17 | 05620112080 | E37AVYEY P I N dlevis 1 $12X80

18 | 03500151 226 | PW WASHER 1 12X 26X2.3

19 | 05200132025 | ¥y P I N split 1 3.2%25

20 | 34093012000 | 71¥— WIRE 1 WG023114 7w

21 | 05620108020 | k57&<¥Y P I N devis 1 $8X%20

22 | 05620108022 | k5S7HTEY P I N devis 1 p8x22

23 | 03500140818 | PW WASHER 2 8X18%1.6

24 | 05230108000 | 2FvFE¥y SNAP PIN 2 ¢ 8/

25 | 32052004000 | ATV SPRING 1 #50

26 36254401 000 | AFV>Y SPRING 1 #74

27 | 36370254000 | 75AFwINVE CLAMP 1 RF250

ELS642D -8-

96 07 03



FIG 9 7V—%L2X— LEVER

4 5
37945,
8— 10 35

Y
7\

1415

R T - g & B i | 4 B~ i &
NO Part NO Part Name QR _ty Description Remarks
1 34253101000 | ZL—%L/5— LEVER 1 NO. 5331266~
1 34183215010 | ZL—*b 53— LEVER 1 ~NO, 5331265
2 06910012 251 Zyv7 GRIP 1 P

3 3407 3217 010 | FL—%L/)¥—F—Ah ARM 1

4 05620106 020 | eS57aIEY P I N clevis 1 »6X20

5 03500130613 PW WA SHER 1 6X13X1.0

6 05230106 000 | AFwFEY SNAPPIN 1 ¢ 65 .

7 3407 3221000 [ vLt¥— WIRE 1 WG043150 nNyw

8 0562 0108 022 | 57y P I N clevis 2 $8Xx22

9 03500140818 PW WASHER 2 8x18%1.6

10 05230108 000 | AFwIEy SNAPPIN 2 ¢ 8H

11 34203121000 TV —F K PEDAL 1

12 34203026 000 | _RFNISYEK RUBBER 1

13 05620112080 | eS7EIEY P I N clevis 1 $ 12X 80

14 03500151 226 PW WASHER 1 12X26x2.3

15 05200132025 | 7Y¥y P I N split 1 3.2X%25

16 34093005000 | 91¥— WIRE 1 WG043152 7wy \-

17 | 05620108 020 | eS7avIEY P I N clevis 1 #8X20 i

18 05620108022 | 573K P I N clevis 1 Pp8Xx22

19 03500140818 | PW WASHER 2 8X18%1.6

20 05230108 000 | 2Fv Iy SNAPPIN 2 ¢ 8f8

21 32052004 000 | AFY>Z SPRING 1 #50

22 34073222 000 | 7v—*%n0vKASSY | ROD 2

23 34073223000 | LayEk ROD 2 L-033

24 | A301 0108001 | Fvh NUT 2 M8

‘25 3407 3224000 | AaFYyvrwy SPRING 2

26 03500140818 | PW WASHER 2 8X18X1.6

27 3407 3225 000 | 7V%AR ADJUSTER 2

28 03500140818 | PW WASHER 2 8X18%1.6

29 05200125016 | vyey P I N split 2 2.5%X16

30 34073226 000 | LavEk ROD 1 L-037

31 03500140818 | PW WASHER 1 8X18X1.6

32 05200125016 | 2y P I N split 1 2.5X%16

33 3407 3227 000 | AFYZ SPRING 1 #103

34 03500140818 | PW WASHER 2 8X18X%1.6

35 A3010108 001 | Fwh NUT 1 Ms

36 | A301 0108 003 | v b NUT 1 M8 358

37 3407 3228 000 | AFY>r SPRING 1 #40

ELS642D -9- 96 07 03



FIG

-

10 Fz2IUN—

LEVER

P-ELSB42—FIG10

-p

ELS642D

R e E S W & FH & 28 M~ i =
NO Part NO Part Name R ty Description Remarks

1 34203201000 Fx>TLA— | LEVER 1

2 0693 0012 460 Ty S GRIP 1 ®12/4

3 A0O24 0106 030 KI8T BOLT 1 M6 X 30

4 03500140613 PW WASHER 1 6%11.56X1.6
5 A350 0106 001 Uzw b U—NUT 1 M6

6 34203211000 oy KA ROD 1

7 34203216 000 | ¥E—1r SUPPORT 1

8 K7100110020 FAENL BOLT 2 M10X 20

9 03500141 022 PW WASHER 2 10X 22X 1.6
10 34203221000 T —2 ARM 1

11 34203225 000 | = PIN 1

12 03500141022 PW WASHER 1 10X 22X 1.6
13 05200125 020 7oy P I N split 1 2.5X20

14 3408 5008 000 DIV P % LINKBALL 2 RBL8D

15 34203228000 AV b BOLT 1

16 A301 0108003 >wv b NUT 2 M8 3f&

17 F301 0108 000 Frwv NUT 1 M8

18 34203231000 L —% PLATE 1

19 K710 0108 020 FE)L b BOLT 2 M8 X 20

20 03500140822 PW WASHER 4 8% 22x%1.6
21 F301 0108 000 FJ>w b NUT 2 M8

22 34203233000 | = AN ROD 1

23 05500006 025 ATV P I N spring 1 $6X25
24 34203235000 F7 78— COVER 1

25 K700 0106 012 FHEIL - BOLT 2 Méex 12

26 34203239000 HA RI23v PLATE 1

27 A252 0180020 rSAaRY SCREW 2 M8 X 20

28 03500140818 PW WASHER 2 8X18X1.6
29 F301 0108 000 FJ)w b NUT 2 M8

30 A114 0110100 | ANk BOLT 1 M10X< 100
31 A301 0110001 A NUT 1 M10

-10-

9607 03



FIG

ELS642D

11 ¥7owZ UL 2N— LEVER
2
N
3%
-
R T I 2 ] A B~ it %
NO Part NO Part Name | Q ty Description Remarks
1 34183301000 F7UY T L I3— LEVER 1
2106910012250 | ZYyw~/ GRIP 1 Y
313407 3304000 ATV T SPRING 1 #59
41 03500151 222 PW WASHER 1 12X22X2.3
5| 05200125025 JyEy P I N split 1 2.5X25
6 3407 3305000 74 ¥— WIRE 1 WG053069
7,1 05620108020 b7V P I N clevis 1 $8X20
81 03500140818 PW WASHER 1 8X18X1.6
91 05230108000 AFy TV SNAPPIN 1 ¢ 8H
-11-

9607 03



FIG 12 NYR)) HANDLE

R waES ;& E W fi& 58 B i &
NO Part NO Part Name Q ty Description Remarks

1 34253401000 AV DI 2: VT HANDLE 1 NO, 5331266~
1 3407 3401 000 AN DI 2: e 2§ HANDLE 1 ~NO. 5331265
2 1205 2004000 Y7 CAP 1 C-1

3 3407 3417 000 NV RV HIS— COVER 1

4 K7000106 012 FAIN b BOLT 6 M6Xx12

5 34253421 000 VS—Ry I RAYI14 X PLATE 1 NO. 5331266~
5 34073421000 VIS— Ry 2 AY T4 R PLATE 1 ~NO. 6331265
6 3407 3422000 i\ 474 RUBBER 1 P-6

7 K7000106 012 FANV b BOLT 6 M6X12

8 3425 3423000 VIS—Fj4 RIS PLATE 1 NO. 6331266~
8 34203423000 L IS—Ff 4 RISV PLATE 1 ~NO. 5331265
9 K7000106 012 FAHNbB BOLT 2 M6Xx12

10 36111807 000 bz sk g 2N RUBBER 4 Cc-6

11 34203431 000 AV A% HANDLE 1

12 K1100108 016 FR) b BOLT 6 M8XxX16

13 3407 3435000 NV ERIPRAEY SHAFT 1

14 32053105000 ATV SPRING 1 #33

15 3407 3104000 =3V GRIP 1 N-1

16 34203441000 T—24 ARM 1

17 075600060 062 N7V BEARING 1 6006Z2Z NO, 53315298~
17 07700032006 F—=NA0—-5~_7YyvZ | BEARING 1 32006 ~NO. 56331528
18 0750 0060 062 7V BEARING 1 60062Z

19 07400003000 (o) V4 RING 1 S30

20 K11001080186 Fi)v b BOLT 1 M8X16

21 03500160 835 PW WASHER 1 8X35X3.2

22 34203451 000 240y K TIE ROD 2

23 3407 3447 000 Y YR —IVR LINKBALL 2 ER14

24 3407 3448 000 V¥ oK -—NL LINKBALL 2 ER14L

25 A3500114 002 Urv b U—-NUT 4 M14

26 03500161 430 PW WASHER 4 14X30X3.2

27 A3000114 003 Fwv b NUT 2 M14 35

28 A3002114 003 > b NUT 2 M14L3TE

29 34153459000 Ro— COLLAR 1 NO.5331529~‘

ELS642D -12-

97 1101

P-ELS6420-FI1G12-P



FIG

13

P-ELSE42D=F1G1 3P

=X1& K7 WAGON&GATE

(RER &)

R R ES A ] B % Bt W=
NO Part NO Part Name Q ty Description Remarks
1 34214001001 | =4+ WAGON 1 No. 5330174~
1 34214001000 | =&« WAGON 1 ~No. 5330173
2 34084025000 | =4 YUY LY | PIN 1 )
3 03500162040 | PW WASHER 2 20X 40%3.2

4 07400102000 | CUVY RING C 2 S-20

5 | K1100108016 | F&EVH BOLT 2 M8X 16

6 | F301 0108000 | F+vbh NUT 2 M8

7 34204101000 | RERY GATE 1

8 | K1100108016 | F&IVb BOLT 4 M8X16

9 | K1100108016 | FEVE BOLT 2 M8X 16

10 | 03500140818 | PW WASHER 4 8X18X%1.6

11 F3010108000 | F¥vh NUT 2 Ms

12 | 03500140822 | PW WASHER 4 8X22%X1.6

13 | 3407 4107 000 [ RYHF¥HER LEVER 1 K-003 -

14 | 3407 4108 000 | RZYHIFHXL LEVER 1 K-003

15 | 03500141022 | PW WASHER 2 10X22X1.6

16 | A301 0110003 | +¥vb NUT 4 M10 38

17 | 34204121000 | 77—+ ARCH 1

18 | K1100108 016 | FARVbE BOLT 2 M8X 16

19 | K1100108016 | FaRVb BOLT 4 M8X16

20 | 03500140818 | PW WASHER,PLAIN 4 8X18X%1.6

21 F3010108 000 | FFvh NUT 4 M8

22 | 34154136 000 | &x—2R HOSE 2 ¢ 15X ¢ 18X 150

23 | 34154137000 | A—2XR HOSE 2 915X ¢ 18X 70

24 | 34204251 000 | 41 K& —F SIDE GATE 2

24 34214201000 | yZ,2ivL DOOR 1 KyaFFy FIvav

25 | 34214215000 | YIRVR DOOR 1 RYE2FFY FSvav

26 | 3407 4215000 | HuaxF BAR 2 ’

27 | K1100108 016 | FHILP BOLT 2 M8X 16

28 | A1100108 020 | BVb BOLT 4 M8 20

ELS642D

-13-

9607 03



FIG 13 =%14&RKR7 WAGON&GATE

P-ELSG42D-F1G1 3P

(FRER &)

R I e I B & B %
NO Part NO Part Name | Q ty Description Remarks
29 | A3010108003 | +vh NUT 4 M8 378
30 | 36064709 000 | AvZkFavyR BRACKET 1
31 1 36064711000 | SyZAkFavl BRACKET 1
32 | F301 0108000 | Fvhk NUT 2 M8
33 | 03500140822 | PW WASHER 2 8X22X1.6
34 | 3407 4226000 | hFaybAHR SUPPORT 2
35 [ 03500141022 | PW WASHER 2 10X22X1.6
3 | A3010110001 | Fvb NUT 2 M10
37 {A301 0110003 | vk NUT 2 M10 378
38 | 34154221000 | R7HFHE LEVER 2
39 [ A1100110030 | Hwb BOLT 2 M10X30
40 | 03500141022 | PW WASHER 2 10X22X1.6
4 | A3010110001 | Fvhk NUT 2 M10
42 { A3010110003 | Fvhk NUT 2 M10 3@
43 [ 34084231000 | 43 bYYH R | BRACKET 1
44 | 34084232000 | A¥yH3bPYUYH L | BRACKET 1
45 | K7100108 020 | FWVb BOLT 4 M8x20
46 | 03500140822 | PW WASHER 4 8X22X1.6
47 | F301 0108000 | F¥v}h NUT 4 M8
48 | 34214301001 | 9¥OkRy GATE 1 NO.. 5330174~
48 | 34214301000 | >Ry GATE 1 ~NO. 5330173
49 | 34154136000 | A% HOSE 2 $ 15X $18X150
50 | 34154137000 | F—X HOSE 2 $15X ¢ 18X70
51 | 34074215000 | ¥y&F BAR 2
52 | 34154135000 | 79y CHAIN 2 $4.5%12 H4,. 12 it
53 | A1000106016 | b BOLT 2 M6X16 H4, 12 Bk
54 | A104 0106065 | AIVb BOLT 2 M6X 65 H4, 12 Bk
55 | A3500106 002 | UFrvbh U—-NUT 2 M6 H4, 12 gk
56 | 03500140616 | PW WASHER 2 6X16X1.6 H4, 12 gt
#) H4,1 2RIZFRVINVBEA SV avEEsh, ThHS,8 BRI RY E LA,
ELS642D -14-

96 07 03



FIG

14 A5FVVA=44 WAGON

27
28
29
19
20

18

36

35

34

A mw &S WA H fE%L B - #
No Part’ No Part’' Name | Q ty Description Remarks
1 34084501 000 | =&+ WAGON 1

2 3408 4535 000 | =XrVaq4% PLATE bottom 1

3 34084025000 | =X NYYHrEy PIN 1

4 03500162040 | PW WASHER 2 20X40%X3.2

5 07400002 000 | CYVY RING 2 S20

6 3408 4601000 | YTRT GATE 1

7 A1100510 025 | HVb BOLT 3 M10X25 SUS
8 03500541022 | PW WASHER 6 10%X22x 1.6 SUS
9 A3010510001 | +¥h NUT 3 M10 SUS

10 | A3600501 002 | SW S—WASHER 3 10 SUS

11 | 34084701000 | VINRYR SIDE PLAT 1

12 | 34084702000 | VYISV L SIDE PLAT 1

13 | A1100510025 | A)bk BOLT 6 M10X25 SUS
14 | A1100510030 | BUb BOLT 12 M10X 30 SUS
15| 03500541022 | PW WASHER 32 10X22Xx 1.6 SUS
16 | A301 0510001 | v} NUT 18 M10 SUS

17 | A360 0501 002 | SW S—WASHER 18 10 SUS

18 | 34084715000 | VIRV RYYrA A PLATE 2

19 | A1100510030 | #b BOLT 4 M10X 30 SUS
20 | 03500541022 | PW WASHER 4 10X22X1.6 SUS
21 | A301 0510001 [ Fwh NUT 4 M10 SUS

22 { A3600501 002 | SW S—WASHER 4 10 SUS

23 |1 34084801000 [ wynkRy GATE 1

24 | 3408 4807 000 [ 9O R7A45 %% R | LEVERR 1

25 | 3408 4807 100 | YO R7A45#H5X L | LEVERL 1

26 | A1100510 030 | FAh BOLT 2 M10X 30 SUS
27 1 03500541022 | PW WASHER 2 10X22X1.6 SUS
28 | A301 0510001 | vk NUT 2 M10SUS

29 | A301 0510003 | v b NUT 2 M10 3%& SUS
30| 34084812010 | 4 HXMUYH¥ R BRACKETR 1 |

ELS642D -15-

9607 03



FIG

14 AFVVA=¥14 WAGON

P-ELEGE2D-F 1G] 4—P

R 0w B S R &% B~ I
N o Part’ No Part’ Name | Q tvy Description Remarks
31 34084813010 AT HAPUYHF L BRACKETL 1
32 A1100508 025 BRIV b BOLT 4 M8 X 25 SUS
33 03500540818 PwW WASHER 4 8X18X1.6 SUS
34 A301 0508 001 Fwv b NUT 4 M8 SUS
35 A3600500 802 SwW S—WASHER 4 M8 SUS
36 03500540 822 PW WASHER 4 8X22X1.6SUS
37 34084815000 Oy o2k LOCKPLAT 2
38 A1100508 025 ARV b BOLT 4 M8 X25 SUS
39 03500540818 Pw WASHER 8 8X18X 1.6 SUS
40 A301 0508 001 Fv b NUT 4 M8 SUS
41 A360 0500 802 SW S—WASHER 4 M8 SUS
42 34084821000 F7 YUYV R PIN 1
43 34084822000 F7 hUYSEV L PIN 1
44 A1100508 020 FV b BOLT 4 M8 X 20 SUS
45 03500540818 PW WASHER 4 8X18X1.6 SUS
46 A301 0508001 Fv b NUT 4 M8 SUS
47 A3600500 802 SW S—WASHER 4 M8 SUS
ELS642D -16-

96 07 03



FIG 15 2Ry —Y HYD.PUMP
A | BEREs
B | ATV VAR

R I 2 v ) R ty B~ K5
No Part’' Name A B Desctription Remarks
1 34085001000 | R’wyr—¥ HYD. PUMP 1 1 K52R

2 K1100108016 [ FRLVH BOLT 4 4 M8X 16

3 34085002000 | #¥»FovE ROD 1 1

4 05200120020 | 7Y¥Ey P I N split 1 1 2.0X20

5 03500140818 | PW WASHER 1 1 8X18X%1.6
6 34195005000 | Y7L~ LEVER 1 1

7 06910010250 | Zuw GRIP 1 1

8 03500141022 | PW WASHER 1 1 10X22X1.6
9 | A3510110002 | UFvh U—NUT 1 1 M10

10 34085008 000 | YyrR—I LINKBALL 1 1 RBLSD

11 F3010108000 | FFwh NUT 2 2 M8

12 36345007000 | Fv¥av7 —YVASSY | PULLEY 1 1

13 34085009000 | Fv¥avy—ih ARM 1 1

14 | K7100110020 | FRLVb BOLT 1 1 M10X20
15 03500151026 | PW WASHER 1 1 10X26%2.3
16 61202833000 | Abwi STOPPER 1 1

17 | K710 0108 016 | FAVhE BOLT 2 2 M8X 16

18 7805 000B 000 |V ¥ CYLINDER 1 1 CC6020B
19 | A601 0101300 | 75 PLUG 1 1 PT1/4

20 34085102000 | 2a7YHh—2A HOSE 1 1 S006

21 3608 7203000 | a7YHr—R HOSE 1 1 ROO7

22 36117302000 | TR ADAPTER 3 3 302204

23 36117303000 | F7H&7% ADAPTER 1 1 3002F04
24 34085107 000 | ¥¥7h SHAFT 1 1 $20X185
25 36117306 000 | Vv H—-IIrIAR SHAFT 1 1 $20x135
26 03500162040 | PW WASHER 4 4 ° | 20X40x3.2
27 07400002000 | CUVZ RING 4 4 S20

28 36355023000 | 75%— CLAMP 1 1 WM2925 =200
29 34215011000 [ RVbHN— COVER 1 1

30 | K7000106 012 | FHIWLb BOLT 3 3 M6X 12

31 34085201000 | Ryawrhrs LOCK 1

31 34085201 100 | Ryavwrihrs LOCK 1

32 05620108 025 | 57487y P I N clevis 1 1 $8X25
33 34085202000 | AFvy> SPRING 1 1 #3

34 34085203000 [ LOow}R ROD 1 L-048

34 34085204000 { LayR ROD 1 L-054

35 36114071000 | OwR ROD 1 1 L-032

36 32083410000 | 2—=>NRwZ) BUCKLE 1 1 M8X 50
37 | A301 0108003 | >vb NUT 1 1 M8 3f&

38 | A301 2108003 | Fwvh NUT 1 1 M8L3fE
39 03500140818 | PW WASHER 2 2 8X18X1.6
40 | 05200125020 | YLy P I N split 2 2 2.5X20

ELS642D -17-

971101



FIG

16 ¥v—7 MARK

P~ELSB420~FIG16-P

A | BEERYNV Y
B | BREATIYF
C | ATV VAGTARIVFY
D | ATV VARV X
R B %5 2 ) B Q ty B~ #H _*
NO Part NO Part Name | A | B C | D | Descripton | Remarks
1 34205005000 | AX—&AYxV MARK 1 1
2 34146011000 | A4 ¥ft4¥av)9yYs2 | MARK 1 1 1 1 | 600Kg
3 35315017 000 | Noy¥vFay MARK 2 2 2 2 | &K
4 35315018 000 | NyUY¥Fx3y MARK 2 2 2 2 | &
5 34205011000 | VYIauAvvIA4F MARK 1 1 1 1
6 34205012000 | YVYavrss5vyF MARK 1 1 1 1
7 34205013000 | Fauvyy7/L—% MARK 1 1 1 1
8 34146031000 Nyr—IFayA MARK 1 1 1 1
9 34216017001 X7 MARK 1 1 1 1
10 34205013100 AANT VTV MARK 1 1 1 1
11 34205014000 | Fauyv¥7L—FVIUY MARK 1 1 1 1
12 34205015 000 aJ)uaggvv MARK 1 1 1 1
13 34205016 000 Fzav o MARK 1 1 1 1
14 34205111000 ArS5147 MARK 2 2
15 34205019100 | Z29%7VY MARK 1 1 1 1
16 34205021 000 | Ap547 MARK 1 1 1 1
17 34205022000 ARSAL4 7R MARK 1 1 1 1
18 34205023 000 | AMS5A47L MARK 1 1 1 1
19 34205024 000 | a—J)—R MARK 1 1 1 1
20 36115021 000 | SyAEyTRY MARK 1 1 1 1
21 34086003 000 | ¥VIRIYFEIVE MARK 2 2
22 34156028 000 | ¥554 b MARK 1 1 1 1
23 34216031000 [ v MARK 1 1 1 1
24 34205027 000 | RWVpYAX MARK 1 1 1 1
25 34216032000 | %7~ MARK 1 1 1 1
26 34216033000 | 7 MARK 1 1 1 1
27 34095011000 | Z5vFA_ZNV MARK 1 1 1 1
28 34095012000 TV —F% ¥ MARK 1 1 1 1
29 34216034000 xrv MARK 1 1 1 1
30 34216035000 | 143z MARK 1 1 1 1
31 34216036 000 r43ay MARK 1 1 1 1
32 | 34216037000 | Faw1 MARK 11|11 ]
ELS642D -18-

96 07 03



FIG

19 7YZ7k» ACCESSORIES

AR 3B 5t B
MANUAL

@ 2\

ToucH —30

Up

N
R HRES R A | EH] ® &R S
NO. PART NO. PART NAMH Q'ty IDESCRIPTION FROM ~ UP TO SERIAL NO. | REMARKS
1 | 3420 6001 006 [M)7YH{tYi1Y3 MANUAL 1
2 | 3544 7003 000 |n'y4" BAG 1
30 | 79999 6009 000 |27 L—(E3@)) SPRAY 1 |[¥v=aL7' - 173y
30 [ 79999 6007 000 |A7'L—(fai %8, 7L—L)  |SPRAY 1 ¥77AM7)=Y L WNEV,
30 | 29999 6008 000 |27 L—(7—F,1vY vhiv—)SPRAY 1 |¥7731M10- 173y




0
s

NO. PART NO. PART NAME | Q'ty I[DESCRIPTION |JFRoM  uP TO SERIAL NO] REMARKS

1 3415 2305 000 ASSYR TIRE ASSY 2 |AG 4.00-8 2PR

2 | 3415 2306 000 ASSYL TIRE ASSY 2 |AG 4.00-8 2PR
2-1 13407 2407 000 TIRE 4 |AG 4.00-8 2PR
2-2 13407 2408 000 TUBE 4 14.00-8
2-5 |A110 0108 016 BOLT 16 |M8><16
2-6 |H301 0108 001 |S NUT 16 |M8
2-7 ] 3407 9902 000 ASSY WHEEL ASSY 4

3 13407 2401 000 W BOSS 2

4 |F114 0112 030 A BOLT 8 |M12>=30

5 |F114 0112 025 A BOLT 8 |M12x><25

6 ] 7201 4108 011 DRUM 2






